1986-1993 Mustang

Part No. 4FA218-010

PARTS LIST

IMPORTANT: Before beginning installation, verify that all parts are included in the
kit. Report any shortages or damaged parts immediately.

Part Number Description Quantity Part Number Description Quantity
2A218-010 SUPERCHARGER ASSEMBELY 1 4FA110-011 IDLER ASSEMBLY 1
25118-010 Supercharger 1 4FAN10-011 Idler bracket 1
2A036-333 3.33" supercharger pulley 1 TAITS-100 WE-16 x 1° bolts 2
BRA101-001 & rib pulley retainer assembly 1 TJIT5-044 38" SAE washers 3

TFIT5-016 3E-16 nut 1
4FA111-032 BELT TENSIONER ASSEMBLY 1 TAS00-350 1/2-13 % 3-1/2" carriage bolt 1
TJ012-002 12mm flat washers 3 TE500-013 WZ-13 nut 1
4FAD11-032 Belt tensioner plate 1 7J012-092 12mm flat washar 1
7C012-050 12mm x 1.75 x 50mm bolt 1

4FAD16-150 Smooth pulley tensioner 1 4FA114-023 RADIATOR HOSE ASSEMBLY 1
2ZA01T7-010 Idler pulley spacer 1 4FAD14-011 Radiator pipe 1
TC012-020 12mm x 1,75 x 20mm bolls 2 TROOZ-024 #24 hose clamps 2
;gglﬁ'ﬁ'ﬁ Tamam x 11';‘;’:“25‘]“;‘5”:.'; it B 4FA111-021  MOUNTING BRACKET ASSEMBLY 1

' 4FAN11-021 Maounting bracket 1

AFA112-010 AIR INTAKE ASSEMBLY 1 AFAD10-034 Maunting plate 1
T3350-200 3=1/2" x 2" sleeve 1 4FAD15-015 Alternator stay 1

AFAD1Z2-012 90" infake elbow 1 AFADA Y021 Smog pump spacer 1

AFAD13-010 Adr cleaner cover 1 TAITH-625 3/8-16 x 6-1/4" bolts 2
TJO06-093 Bmm washers 2 TAITS-TO0 3/8-16 x 7° bolt 1
TP3T5-007 318" NPT x 3/8" barb 1 TA43T-175 THE-14 x 1-3/4" bolt 1
75300-100 37 x 17 sleave 1 TA3ITS-1T3 HB-16 x 1-3/4" baolt 1
TEO10-046 #8 x 3/4" sheet metal screws 2 TA3T5-650 3/8-16 x 6-1/2" bolt 1
BHO40-010 Air filter 1 TA3TS-200 3/B-16 X 2" balt 1
TRODZ2-058 #56 hose clamps 2 TA3T5-075 38-16 x 34" bolt 1
TROD2-052 #52 hose clamps 2 TF3T5-016 HE-16 nuts 2
TU035-000 31027 % 12° flex hose 1 TA3T5-100 3/8-16 x 1" bolts 7

4FA112020  AIR DISCHARGE ASSEMBLY 1 ke 3B ANSGO flat washers v

4FAD12-020 Discharge tube 1 BTG4 A% GAE washar 10

A 7J012-002 12mm flat washer 1

T8275-200 2-34°7 1 27 sleave 1
75300-200 3" x 2" slesve 1 4FA130-026 OIL FEED ASSEMBLY 1
TROO0Z-044 #44 hose clamps 2 TP525-067 500 crimp ferrules 2
TRO02-045 #468 hose clamps Z TP250-065 #4 swivel x 1/4” hose barb fitling 2
TP125-027 1/8" MPT straight fitting 1
f:;‘%; ﬁﬁ:ﬁ.ﬁﬂ T ! 7P125-103 1/8” NPT -4 x 45° male elbow 1
g TUO30-026 1/4° x 257 oil feed hose 1
TU375-052 38° vacuum cap 1 TP250-121 3 nipple 1
TU030-056 B x 22 fuel hose 1 TP2EN-132 114" 1og i

4FA238-068 FMU (with Iinas} 1 TP250-075 457 elbow 1
62110-111 12:1 black fuel management unit 1 TP250-082 90° flare 1

4FA135-056 Male fugl line assembly 1

4FA1 35057 Female fuel line assembly 1 ::::;:g"g“ CMHK; I.I:_ LEV "HI'SSEMELY :
7U030-046 5/32" x 54° vacuum line 1 T eare oo R A
TE010-046 #8 x 3/4” sheet metal screws z 1375044 " SAL P SCrem:

. ) washers 4
TU100-055 & nylon tie wraps 2 2A046-527 Belt 1

4FA130-036 OIL DRAIN ASSEMBLY 1
TROO01-008 #8 slainless hose clamps 2
TP3IT5-017 38° NPT x 1/2" straight hose barb 1
TU030-035 1/27 x 287 oil drain hose 1




